



भारत सरकार
Government of India

राष्ट्रीय परीक्षण शाला (पूर्वी क्षेत्र)
National Test House (Eastern Region)

11/1 जजसेस कोर्ट रोड, अलीपुर, कोलकाता - 700 027

11/1, Judges' Court Road, Alipore, Kolkata - 700 027

परीक्षण प्रमाण पत्र

TEST CERTIFICATE

INTERIM/FINAL REPORT



FORM NO : NTH/ALP/F/5

परीक्षण प्रमाण पत्र सं
Test Certificate No
NTH(ER)/CH(H)/2016/0030

जारी होने की तिथि
Date of Issue
27/10/2016

कोड नं
Code No
1473921563707

पृष्ठ
Page
2

पृष्ठों की संख्या
No of Pages
2

Sl. No	Test Name	Test Result	Limit
1	Behaviour after 240 hrs. UV exposure & Loop tensile Strength in Kgs. (as per ASTM D -412)	After UV exposure no crack or brittleness was observed. Loop tensile strength: 26 kg.	Not specified
Note: Addition to the product code UV stabilised product will have custom UV stablised stickers.			
2	Loop Tensile strength (As received), Kgs, (as per ASTM D-412)	26.3 kg.	Not specified

टिप्पणी
Note

कैफियत
Remarks

Not applicable.

Tested By

Parbati Manjhi
SO Chemical

Checked By

Sudipta Mallik
SO Chemical

Approved By

Ratna Sarkar De
Scientist-SD(Chemical)



सत्यमेव जयते

भारत सरकार

Government of India

राष्ट्रीय परीक्षण शाला (पूर्वी क्षेत्र)

National Test House (Eastern Region)

11/1 जजेस कोर्ट रोड, अलीपुर, कोलकाता - 700 027

11/1, Judges' Court Road, Alipore, Kolkata - 700 027

परीक्षण प्रमाण पत्र

TEST CERTIFICATE

INTERIM/FINAL REPORT



परीक्षण प्रमाण पत्र सं
Test Certificate No
NTH(ER)/CH(H)/2016/0030

जारी होने की तिथि
Date of Issue
27/10/2016

कोड नं
Code No
1473921563707

पृष्ठ
Page
1

पृष्ठों की संख्या
No of Pages
2

जिसे जारी करना है
Issued To

HOODS CORPORATION

पता
Address

54, Ezra Street, Kolkata - 700001

ग्राहक का संदर्भ सं एवं दिनांक
Customer's Ref. No.

NIL

Date: 14/09/2016

पंजिका सं एवं दिनांक
Register No & Date

0030/NTH(ER)/CH(H)/15/09/2016

Nylon cable tie.

परीक्षण सामग्री का विवरण
Description of Test Item

Nylon Cable Ties, HS-200-I, Industrial Type, Size: 200x3.6mm,
Material: Nylon (PA66), mfg by: HOODS.

परीक्षण सामग्री का पहचान
Identification of Test Item

note: in addition to product
code, UV material carries a
UV Stabilised custom stickers

नमूना का विशिष्टि (यदि हो)
Product Specification (if any)

As per customer's requirement.

नमूना प्राप्ति की तिथि
Date of Receipt of the Test Item

15/09/2016

कार्य सम्पादन की तिथि
Date(s) of Performance of Tests

From: 26/10/2016

To: 26/10/2016

व्यावहृत प्रणाली का पहचान
Method(s) used for Test

As per standard methods.

Randomly selected.

नमूना प्रक्रिया बही प्रासंगिक हो
Sampling Procedure where relevant

Tested By

Parbati Manjhi

SO Chemical

Checked By

Sudipta Mallik

SO Chemical

Approved By

Ratna Sarkar De

Scientist-SD(Chemical)